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MODEL NO. 9030

ITEM PART NO. DESCRIPTION QTY NOTE
001 924216-2 Szárnyas csavar M5x15 924216-2   1
002 942101-7 Rugós alátét 5 942101-7   1
003 941101-4 Lapos Alátét 5 941101-4   1
004 342152-4 Csúszásgátló 9030*   1
005 157858-9 Fogaskerékház 9030   1
006 252605-4 Szárnyas anya M16 9030/9031   1
007 253052-2 U-alakú lapos alátét 12 5014B/   1
008 231056-4 Nyomórugó 13 9030   1
009 152490-4 GRIP  36  COMPLETE   1
010 252026-0 Hatlapú anya M8x17 9030/5500   1
011 253904-7 Alátét 12 9030   2
012 164298-4 Fogantyú-rögzítés 9030   1
013 154231-4 #Öntött könyökös kar 9030   1

INC. 14
014 951116-3 Hasított Csapszeg 4-20   1
015 261015-4 Alátét 12 9030   1
016 253052-2 U-alakú lapos alátét 12 5014B/   1
017 222019-1 Vezeto tárcsa, magában 9030   1
018 212104-8 Tugörgos csapágy 1212 212104-8   1
019 253052-2 U-alakú lapos alátét 12 5014B/   1
020 261015-4 Alátét 12 9030   1
021 325078-5 Felso vezeto tárcsa tengelye 9   1
023 251287-9 Trapézfeju csavar M4x10 (balos   1
024 942051-6 Rugós alátét 4 942051-6   1
025 343065-2 Ékszíjtárcsa oldalsó burkolata   1
026 222018-3 Ékszíjtárcsa 33-64 9030   1
027 911116-5 Trapézfeju csavar M4x12 911116   4
028 285623-7 Golyóscsapágy-fedél 48 9030   1
029 211303-9 BALL BEARING 6004LB   1
030 221095-2 Fogaskerék 45 9030   1
031 254002-0 Ék 3 92400B/9030/9503BH/HR3   1
032 256009-2 Hasított Csapszeg 4,5 (9030/67   1
033 323224-4 Hajtótengely 9030   1
034 212004-2 Tugörgos csapágy 810 9030/HR35   1
035 953106-2 Csapszegecs 0-5 953106-2   2
036 811647-3 NAME PLATE 9030   1
037 643550-8 Szénkefetartó-sapka 5-8 CB-50/   2
038 181021-2 Szénkefe CB-51 (=CB-50)*   1
039 911159-7 PAN HEAD SCREW  M4x30   3
040 528646-5 Állórész 220V 9030   1
041 211028-5 Golyóscsapágy 627LB 211028-5   1
042 253058-0 Lapos Alátét 7 9030   1
043 511105-6 Forgórész 220V 9030   1 220V

INC. 41,42,44,45
044 241031-2 FAN 62   1
045 210005-4 Golyóscsapágy 608DDW 210005-4*   1
046 263002-9 Gumi csapszeg 4 263002-9   1
047 911175-9 Trapézfeju csavar M4x45 911175   2
048 263002-9 Gumi csapszeg 4 263002-9   1
049 931102-0 Hatlapú anya M4 931102-0*   3
050 411003-3 Fogantyúburkolat 9030   1

INC. 49
051 911133-5 Trapézfeju csavar M4x18 911133   2
052 687031-2 Kábel-feszültségmentesíto   1
053 665016-8 POWER SUPPLY CORD 1.00-2-2.5   1
054 682502-4 Kábelvédo 8-85*   1
055 645200-1 Zajszuro kondenzátor 645200-1*   1
056 651232-8 Kapcsoló SGEL206C (6501)*   1
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057 156231-0 Motorház 9030   1

INC. 48
058 911148-2 Trapézfeju csavar M4x25 911148   3
059 941052-1 Lapos Alátét 4 941052-1   1
400 794013-8 ABRASIVE BELT SET 30X533   1
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